
F

Ii " I

NAVY ADVANCED WASTE TREATMENT SYSTEM

PHIASE I FINAL REPORT

Contract N00024-71-C-5332 ý,I"j
CDRL Item A-OO1AG

22 December 1971

- TCN .VISION
A DVISION Of THIOA'OL CHEMICAL CORPORATION

P, SoA 524. Bigha CJrv 8AN 28 19 7T2

RaproduCed by

NATIONAL TECHNICAL
INFORMATION SERVICE

Springfield, Va. 22151

Public.•tios No. ;271-3,406A W PON

._,,., -~f .



I

I: NAVY ADVANCED WASTE TREATMENT SYSTEM

| PHASE I FI NAL REPORT

I I Contract N00024-71-C-5332

.I CDRL Item A-001AG

i22 December 1971I

Pu|cfosa 222De1e ber 06A

I
I
I
I
I

I Publicoekns No. 1271.- 34506A



I!I
II

FOREWORD 4

1

Phase I of the Navy Advanced Waste Treatment System Program was con-

ducded under Contract N00024-71-C-5332 by Thiokol Chemical Corporation, Wasatch
[...]
slots. This phenomenon is a fluidic principle known as the Coanda

effect.

A 6 in. wide laboratory type, demonstration model, Figure 6, was 4

subjected to flow testing using finely macerated toilet tissue and paper

towels in clean water.

L Overall results were excellent. Very little blinding occurred and self-

cleaning action was good. Most of the free water was separated satis-

factorily at flow rates to 10 gpm.

The full scale hydrasieve will have an 18 in. wide screen and flow
baffles. It will be capable of separating solids at flow rates up to

30 gpm, when subjected to the following conditions:

Temperature: 40° to 120`F Permanent Trim: + 2 deg

I Roll: + 30 deg for 10 sec duration Permanent List: + 3 deg

SPitch: + 5 deg Shock: MfL-S-9011 16



I
mI

*
-

-� �- -�

i __________________________________________

I _______________________

'I
I
I
I
I
I
I

'.9

I . ,.,

1 Figure 6. Photo of Hdrasieve

1 17 NOT REPRODUCIBLE

1



r!

3.1.2 Primary Treatment

Systems evaluated as candidates for primary treatment included
filtrat•on, clarlfc atdon, and combined screening centrifugation.
The filtration was eliminated from consideration early due to its
tendency to blind following receipt of very small quantities of
material. It has inherent problems of high filtration pressures and
problems associated with backwashing the filter to remove raw
sewage. Several companies manufacturing bed type filters were
contacted. In every instance, the filter approach was not recom-

mended as being an available system for treatment of raw sewage.

Clarification is considered a simple and inherently reliable method
for treatment of raw sewage. However, it does require the addition

of chemicals to achieve the required settling in a short period of
time. Also, it suffers from the inherent disadvantage of being
subject to shipboard rocking motion. Preliminary screening tests
were conducted with sewage chemically treated and settled in labora-
tory glassware. A slow rocking motion of the container caused
sufficient agitation to redistribute the settled solids.

Mechanical methods of solids separation considered included various
types of screening devices and centrifuges. Evaluation of available
data and Thiokol conducted tests on raw sewage indicates that the
centrifuge is inherently capable of removing in excess of 80 percent
of solids from raw sewage. The efficiency of the centrifuge can be
increased by the use of fine screening devices such as the SwecoI
vibrating screen in conjunction with the centrifuge. However, this
does add to the complexity of the centrifuge system.

As a result of the tradeoff study and the overall goal of obtaining high
system reliability, it was decided to limit mechanical sep*.ration

e;:j".pment to a single piece of equipment. Therefore, the data pre-
sented was obtained using a basket type centrifuge which received
influent from sewage pretreated in such a manner as to feed the

centrifuge with an influeit which was compatible with the capability
I of the machine.

The centrifuge was also considered in conjunction with the use of

£ chemical additives. Results presented in Section 3. 2.2 of this report
I indicate that ferric sulfate in combination with various polyelectrolytes

can improve the performance of the centrifuge. Other additives such
as lime and alum are in routine use in the waste treatment industry
to enhance solid separation. However, the use of additives again
increase the complexity of the overall system. Based upon the overall

waste treatment system objective of simplicity and high reliability it

1!1



f was decided that a slight compromise should be made in the perform-
ance of the primary treatment system and that the basic design goal
uV i!he syWTIm nonUia be to develop a centrifuge technique to remove
at least 80 percent of the suspended solids. The balance of the sus-
pended solids required to mcct the Navy specificationi will 4e renioved
by the secondary treatment system.

1 3.1.3 Secondary Treatment System

The secondary treatment considered in this trade study removes
SI finely divided suspended solids and dissolved solids remaining in the

waste effluent. In conventional sewage treatment this is accomplished
by aerobic digestion in trickling filters followed by ,larification.
Since a substantial quantity of dissolved solids remain after even
100 percent efficient primary treatment, it is necessary to find a

I replacement t'eatmeat method for the standard biological process.
Thiokol actively considered the use of ozone, electrolytically
generated hypochlorite, and chemical addition. Chemical addition
was discarded due to the overail desire to restrict the size of the
system and its operating supples.

i A primary consideration for Navy applications is that waste water
always contains at least 7,000 mg/I of sodium chloride. This salt
can be electrically converted to sodium hypochlorite which can
accomplish the chemical function of oxidizing dissolved solids.
Another available raw material is oxygen which can be converted to
ozone using commercially available ozone generating equipment.
This ozone also possesses the capability to oxidize the solids from
available raw materials. Manufacturers of ozone equipment andI producers of electrolytic cells to generate hypochlorite were con-
tacted and equipment was compared. The ozone generating equip-
ment was found to be comparatively large and the ozone generating
efficiency low compared to the efficiencies that can be obtained in
converting salt to hypochlorite electrolytically. Also the ozone was
considered to be a highly toxic gas and would require more restrictive
safety measures than electrolytic conversion of salt to sodium
hypochlorite.

The above considerations led to the selection oi electrolytically
generated hypochlorite. However, it was determined that the reaction
rate obtainable with concentrations of hypochlorite up to 3,000 rag/1 were
far too slow for the Navy fluid stay time of 30 to 60 min. In fact,
it was determined that a period of days may be required to achieve
the required oxidation. It was known, however, that the reaction
rate can be accelerated several hundredfold through the use of

accelerators. Candidate accelerators considered included ultraviolet

1 19

I



light and chemical catalysts. The ultraviolet light system was in a
comparative high state of development since ultraviolet lamps are
available commercially for blueprint machines and highway arc
iuatip among others. Also the Midwest Research Institute has con-
___ducted substantial research which shows that the ultraviolet light
c an be used efficicntly to accelerate the reacion rate between sodium
hypoehlorite and sewage. This availability of hardware and technology
associated with the ultraviolet light as an accelerator- led to the
selection of the ultraviolet technique in combination with electrolytic
generation of hypochlorites for the secondary treatment system.
However, Thiokol recognized the potential advantages of the catalyst
system and elected to continue exploration of the catalyst system as
a potential replacement for the ultraviolet light under Thiokol sponsored
research. As of the time of this report the catalyst development has
proceeded to the point that it is considered to be a candidate replace-
ment for the ultraviolet light system.

[.2

1.

L

L
I

1 20

I



3.2 Subsystem Development Testing

1 The development testing reviewed in this section was accomplished

system, furnished by Thiokol, was used in furnishing test data supplied
to the Navy in supDort of Thiokol's proposal. Using this equipment,
Thiokol obtained early pilot plant test data and design information to
be used in fabrication and testing a 200 man prototype system for
continued Phase I testing.

j 3.2.1 Centrifuge Testing

Centrifuge testing in support of the Navy waste treatment system design
involved the conduct of screening tests to evaluate the solids separation
efficiency of various type machines and evaluation of inorganic and
organic flocculating agents to improve solids separation. Results of
the testing to date are discussed below. On the basis of the test re-
sults, a basket type centrifuge was selected for the Navy system.

3.2. 1. 1 Screening Tests

There are three basic types of centrifuges commercially available: the
disc, the basket, and the solid bowl-scroll conveyor. A brief description
and summary of various operating parameters characteristic of these
machines is presented in Table ll. Preliminary testing of each of these
types of machines was conducted in the Thiokol M-85 Pilot Plant. Raw
sewage, containing 3 percent sodium chloride, was used In the tests
to simulate marine service. The results of these tests, expressed in
terms of percent suspended solids removal, are presented graphically

in Figure 7. The disc machine is observed to achieve highest centrate
clarity followed closely by the basket unit. The scroll conveyor centri-
fuge produces moderate centrate clarity with scroll movement but is
increased significantly with 0 differential scroll speed (intermittent
scroll operation). Based on these tests, and because the basket type
machine is inherently a reliable simple machine requiring little
maintenance (plugging problems were experienced with the disc machine
during testing), the basket centrifuge was selected for use in the marine

waste treatment system.

A 20 in. diameter basket centrifuge we-3 received and installed in the
pilot plant for use in the Navy sewage treatment system. Solids re-
moval tests conducted on the machine and a 14 in. diameter subscale
basket centrifuge gave suspended solids removal percentages of 90
to 84 and 88 to 73, respectively, over flow rates of 0.5 to 3.0 gpm,

as shown in Figure 6a.

21

I4



S3.2.1.2 Polyelectrolyte Tests

S3 .Many inorganic and or-ganic flocculating agents are available to in- II
crease the settling rates of waste sludges. Commonly used chemicals

iniclude lime, alum, ferric salts, and water soluble poiyeiectroiytes.
Relatively low dosage requirements characteristic of the polyelectrolytes
make them somewhat attractive for marine usage to improve suspended
solids removal in the centrifuge. Jar tests were conducted with several
leading polyelectrolytes including cationic, anionic and nonionic types.
A list of the polymers evaluated, the test matrix used, and qualitative

I results are presented in Table Ill. It is concluded from the tests that
the polyelectrolyte alone does not significantly increase suspended
solids removal and that it must be preceded by the addition of a ferric
salt to provide hydroxide pin flocs. The polymer then accelerates
floc formation and settling.

Preliminary tests were conducted with the basket and scroll conveyor
centrifuges to evaluate performance with chemical treatment of the

I. feed. Methods of addi'.ion consisted of rapid mix of a ferric salt in
a premix tank, and addition of the polymer at (a) the premix tank,

|I (b) the centrifuge inlet and (c) the influent line upstream of the centri-
fuge. The latter addition method appeared to achieve better results.
Although clarification may be improved through chemical addition,

I the 80% suspended solids removal achieved without chemicals is con-
-. sidered adequate for overall system performance problems.

L
L
1.I

2
1 22I



Ir

I > 20 IN. DIA BASKET

I0 14 IN. DIA BASKET

100

1 90 _

so

I 70

I 60

II ~ ~~~50 _ __ _ _ _

o 40

30o

1 �10

0 2 3 4 5

I FLOW RATE (GPM)

I
I 33222-3

Fig1ire 6a. Suspended Solids Removal

2
I 22•t

I



CC

I CC

M. Q) ) b

%U a)

Cd'

r~L.

U~( 2 9 0

CL0

m ;0 0~ cl

U)) PC)~

C) 00

00

Cf)

bb4 0)

23b



S0 6 IN. DIA DISC

0 14 N fIA AAL.SIUT

6 IN. DIA SCROLL-CONVEYOR' I
100

90

S80 'l

I' 60 _
S~0 RPM SCROLL

S50 -- A

o 40

S• 5 RPM SCROLL

z 30

S20

10

0

0 1 2 3 4 5

"FLOW RATE (GPM)

1i 33222-5

Figure 7. Suspended Solids Removal

2
• 24

I



6 ci

.. V
(3)- Cd'~ c~c~ *

I6 -- m

-. 
0 b F4

CdC mC

E E

V.4 i t) 0 f4 Ln 0 4 U L 0

00

o .0 00000

0 0444. 0 0

II
N- -4 Cj 0 0 0

z u<

25



3.2.2 PEPCON/UV Studies

J~~~S .2.2. diri Tiu

-Durng this peeriod calibrat!on tests were conducted on the PEPCON
Selectrolytic cells used in the secondary treatment system. The

objective of the secondary treatment section of the Thiokol marine
waste treatment system is to oxidize dissolved organic compounds and
sterilize the effluent without chemical addition. Operation of the waste
treatment system in a marine environment provides access to a common

Iraw material sodium chloride, which is easily converted to sodium
hypochlorite by electrolytic oxidization. The sodium hypochlorite,1 properly catalyzed, is capable of performing oxidation and sterilization.

The equipment selected to generate sodium hypochlorite is a PEPCON
electrolytic cell produced by Pacific Engineering and Production
Company of Nevada. The 500 sq in. anode model cell to be used in the
marine waste treatment system was calibrated in the pilot plant for
sodium hypochlorite generation. Three percent salt water was used
to simulate sea water. Flow rate, current density, and inlet tempera-
ture were varied. The results of these calibration tests are presented
graphically in Figure 8. The data from the above tests and UV reactor
tests are used to size the secondary treatment system.

3.2.2.2 Hypochlorite Utilization

In order to evaluate the utilization of sodium hypochlorite in Chemical
Oxygen Demand (COD) and Biochemical Oxygen Demand (BOD), reduction
tests were conducted generating and catalytically reacting hypochlorite
Incrementally. Samples were taken and the net change In NaCIO con-
centration, COD and BOD were determined. The theoretical hypo-
chlorite requirement per unit COD reduction is calculated as follows:

NaCIO = Equiv Wt NaCIO - -74. 45 = 4.65
COD Equiv Wt 02 16.00

The hypochlorite consumption shown in the Figure 9 closely approaches
this value indicating efficient utilization. The amount of BOD reduction
for a given hypochlorite reduction appears to be variable from the
data obtained.

3.2.2.3 Pilot Plant Performance

Several test runs were accomplished in the pilot plant on a continuous
flow basis. Performance of these tests as a function of BOD and COD
reduction is summarized in Figurelo. A simulation of the secondary

26



I i
[
[ .

!r •

r 2/., '

M v

S• [" m

,- < N '•

L-• ,•

[ •
N •" c,

< •

N

(Ndd) NOILV•[,LN•DNOD OlDeNl :
| •7

1

€



L co 1--j t j
000

Iv

00

fIWOW) 009

-- I- --

I 1 iCC

I IJ
rJ4

j19w 003

-I -- i28



iiit
C,

cci
jM

7R
I 4)-

WN ---.d a

294 .



• I
I

I treatment system proposed for the Navy was tested and the results
are summarized in Figure 11.

Typically, the COD of the influent is reduced by 40 to 50 percent in
I the centrifuge. The remaining COD I reducedi in the secondary treat-

ment by the approximate rate of 0.2 mg/I COD/ppm NaCIO consumed.

1 3.2.2.4 Centrate S/S, BOD Studies

The effectiveness of suspended solids removal during primary treat-

ment on total system performance was evaluated. Duplicate secondary
treatment tests were conducted using two different feeds. One feed

-' was prepared in the basket centrifuge and the second feed prepared in
a flocculating tank using 200 ppm ferric sulphate and 1 ppm Calgon wt
2700 polyelectrolyte. As shown in Figure 12, the COD reduction in
the primary system using the centrifuge amounted to 50 percent and
with the polyelectrolytic 71 percent. The difference in COD reduction
during primary treatment amounts to 300 mg/i which is equivalent

to a NaCIO dosage of 1,500 ppm during secondary treatment.

It can be concluded that higher efficiency during primary treatment

will reduce the loading on the secondary treatment system. The
secondary system is, however, capable of handling the additional COD
loading by merely increasing the NaC1O dosage.

3.2.2.5 UV Reactor Diameter Studies

In order to catalyze the decomposition of sodium hypochlorite, and

therefore, the oxidation rate of dissolved organics in sewage, a photo